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13.000 GHz 18.000 GHz 1.000 MHz 17.85730 GHz -38.49 dBm -25.49 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.85105 GHz -38.46 dBm -25.46 dB
g
[ )i ) O] [ )i ) QI 8

Date: 11.APR.2019 18:36:11

Date: 11.APR 2019 18:37:15

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d8

Mode Auto Sweep

@1 AvgPwr
Limit (ﬁlmrk PABS
SPURIOUS LINE ABRS PASS
-10 defif—f
5 OUS_LINE_ABS_
- A
B e AR AR AN s i
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low |  Range Up RBW | Frequency Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 977.94353 MHz -47.94 dBm -34.94 dp
1.000 GHz 1,700 GHz 1.000 MHz 1.64595 GHz -48.98 dBm -35.98 dB
1.765 GHz 3.000 GHz | 1.000 MHz 1.76767 GHz -46.19 dBm -33.19 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55287 GHz -42.50 dBm -29.50 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43582 GHz -40.87 dBm -27.87 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84564 GHz -38.44 dBm -25.44 de

L

)it

Date: 11.APR.2019 18:40:23

anm e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG921116-01B

LTE Band 4 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
.10 ddRR—HPURIOUS } INE_ARS PABS -10 ddpR—FPURIONS | INE_ABS PABS
10US_LINE_ABS SPURIOUS_LINE_ABS
20 dB
-30 dB -30dp
-40 dey v A ||l -40 de: A,
) B e andias el it > y |
60 des -60 der
70 dB =70 dB
-80 d -80 dei
a0de 90 dB
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -47.87 dBm -34.87 dB 30,000 MHz 1,000 GHz 1.000 MHz 988.60820 MHz -47.56 dBm -34.56 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65050 GHz -48.90 dém -35.90 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65365 GHz -48.76 dBm -35.76 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.99733 GHz -47.17 dém -34.17 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.98169 GHz -47.36 dBm -34.36 dB
3.000 GHz .000 GHz 1.000 MHz 7.54237 GHz -42.32 dém -29.32 d 3.000 GHz 5.000 GHz 1.000 MHz 7.56287 GHz -42.52 dBm -29.52 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43882 GHz -40.71 dBm -27.71 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43282 GHz -40.69 dBm -27.69 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.85230 GHz -38.52 dBm -25.52 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.84022 GHz -38.37 dBm -25.37 dB
W Nig W
)i J GINNRNNND om L J{ ) [L[]]] o

Date: 11.APR.2019 18:43:31

Date: 11.APR.2019 18:44:36

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm Offset 11.70 dg

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit (ﬁlmrk PABS
-10 daw "PIIRI()H 3 LINE_ABS PASS
S OUS_LINE_ABS_

Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit

30,000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -47.78 dBm -34,78 dB

1.000 GHz 1.700 GHz 1.000 MHz 1.65330 GHz -48.96 dBm -35.96 dB

1,765 GHz 3.000 GHz | 1.000 MHz 1.77179 GHz -44,25 dBm -31,25 d8

3.000 GHz 9.000 GHz 1.000 MHz 7.55737 GHz -42.51 dém -29.51 dB

9.000 GHz 13.000 GHz 1.000 MHz 12.43232 GHz -40.70 dBm -27.70 dB

13.000 GHz 18.000 GHz 1.000 MHz 17.83856 GHz -38.47 dBm -25.47 dB

( )it J

Date: 11.APR.2019 19:33:22

anm e
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG921116-01B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0019
30 Normal Voltage 0.0053
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0035
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0010

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG921116-01B

<Fully testing band>

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.77 4.55 5.54 5.91
Middle CH 3.86 4.58 5.39 5.94 PASS
Highest CH 3.91 4.67 5.91 6.12
Mode LTE Band 41 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.35 6.35 - -
Middle CH 6.43 6.41 - - PASS
Highest CH 6.93 6.61 - -
TEL : 886-3-327-3456 Page Number  A4l-10f 41

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG921116-01B

LTE Band 41/ 20MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

)
v
Ref Level 30.00 dém _ Offset 11,60 dé Ref Level 30.00 dém  Offset 11,60 dé
Jo att a0ds  AQT 2ms @ RBW 20 MHz o Att a0ds  AQT 2ms @ RBW 20 MHz
TRG: IFP TRG: IFP
0152 view @153 View
0.0 s
\
\
\ \
1E- Y < 1€ \ T
S \ \
1E 1E- )
X | \
EF 2.506 GHz _ i Mean Pwr + 20.00 dB CF 2.506 GHz _ 3 Mean Pwr + 20.00 dB
y ive Di ion Function Samples: 130000 2 y Ci ive Di ion Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.1% | 0.019% | Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% |
Trace 1 [ 17.00 dém  21.04 dBm 4.04 dB 2.70 d8 3.54 4B 3.77 d8 4.00 6B Trace 1 [ 16.76 dBm  23.76 dbm 4.96 2.46 dB 3.91 dB 4.55 dB 4.90 dB
_— —
L ) 6 J o ve L J1 J W we

Date: 11.APR 2019 222517 Date: 11.APR 2019 222534

Middle Channel / 1RB Middle Channel / Full RB

Spectrum 2 Spectrum 2
Ref Level 30.00 dém _ Offset 11,60 de Ref Level 30.00 dém  Offset 11,60 dé
30de  AQT 2ms @ RBW 20 MHz a0ds  AQT 2ms @ RBW 20 MHz
0.0 0.0
| \
1E- < 16 T <
Y
1
|
i {3 N
pL L=
| \ \
EF 2.599 GHz Mean Pyer + 20.00 dB (CF 2.593 GHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 2 y Ci ive Di ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.010% | Mean | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 16.53 dbm  20.66 dBm 4.13 dB 2.72 48 3.62 4B 3.86 d8 4.12 68 Trace 1 [ 16.20 dm _ 23.18 dbm 4.96 d 2.52 dB 3.97 dB 4.56 dB 4.84 4B
f—
L JU J Qi we L JL J QR we

Date: 11.APR 2019 222565 Date: 11.APR 2019 2226:24

Highest Channel / 1RB Highest Channel / Full RB

rum o Spectrum 2
Ref Level 30.00 dém _ Offset 11,60 dé Ref Level 30.00 dém  Offset 11,60 dé
I att 30de  AQT 2ms @ RBW 20 MHz o Att 0ds  AQT 2ms @ RBW 20 MHz
TRG: IFP
[@15a View
: <
0.0
1E- : < 1E- <
i
1
| ‘ :
i \
| \
1E 1E-
\ ! y
[
EF 2.68 GHz Mean Pyr + 20.00 dB (CF 2.68 GHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 2 y Ci ive Di ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | ©0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©01% | 0.01% |
Trace 1 [ 16.31 dbm  20.65 dBm 4.33 8 2.64 4B 3.66 0B 3.91d8 4.20 6B Trace 1 [ 16.10 dBm  23.47 dbm 5.37 dB 2.56 dB 4.06 dB 4.67 dB 5.01d8
S — — — —
L JU J Qi we L JU J Qi we

Date: 11.APR 2019 2226:42

Date: 11.APR 2019 222668

TEL : 886-3-327-3456
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SPORTON LAB.
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Report No. : FG921116-01B

Lowest Channel / 1RB

LTE Band 41/ 20MHz / 16QAM

rum

Lowest Channel / Full RB

) )
v v
Ref Level 30.00 dém _ Offset 11,60 dé Ref Level 30.00 dém  Offset 11,60 dé
Jo att a0ds  AQT 2ms @ RBW 20 MHz o Att a0ds  AQT 2ms @ RBW 20 MHz
TRG: IFP TRG: IFP
0152 view @153 View
0.0
1
1 \
1€ 1 5 aEs N
i ¥
f i
; a
1E- 1 164 «
‘ \ \
1
EF 2.506 GHz _ Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
y ive Di ion Function Samples: 130000 2 y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.9% | 0.0109% | Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% |
Trace 1 16.69 dBm 22.32 dBm 5.63 d8 3.07 d8 5.30 d8 5.54 dB 5.62 dé Trace 1 18.32 dém 25.10 dém 6.78 d8 3.22 d8 5.01 d8 5.91 d8 6.46 dB
o
L N J W we L JL J [ ERRR )
Date: 11.APR2019 222313 Date: 11.APR2019 222332
Spectrum 2 Spectrum 2
Ref Level 30.00 dém _ Offset 11,60 de Ref Level 30.00 dém  Offset 11,60 dé
fo att 30de  AQT 2ms @ RBW 20 MHz o Att a0ds  AQT 2ms @ RBW 20 MHz
TRG:IFP. #
@153 View
0.
0.0 -
S
I N BN
1E- [ < 16 - T
‘\ \
\
|
T \ ‘
3
\
i 1
1E- 1E- 3
I 1 \
l |
EF 2.599 GHz Mean Pyer + 20.00 dB (CF 2.593 GHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 2 y Ci ive Di ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | ©0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 16.89 dbm  22.35 dbm .47 dB 3.10 d8 5.22 4B 5.39 d8 5.45 0B Trace 1 [ 17.85 dbm 24,63 dbm 5.99 dB 3.19 d8 5.04 dB .94 dB 6.58 0B
f—
L JU J Qi we L JL J QR we
Date: 11. APR 2019 2223.50 Date: 11 APR2019 2224:21
rum o Spectrum 2
Ref Level 30.00 dém _ Offset 11,60 dé Ref Level 30.00 dém  Offset 11,60 dé
I att 30de  AQT 2ms @ RBW 20 MHz o Att 0ds  AQT 2ms @ RBW 20 MHz
0.0 0.0 A
5
\ 5 S
\ ¢ N\
\
\
1E- < 1E- <
\
A
1 g
\
!
1E 1E
i S T ]
EF 2.68 GHz Mean Pyr + 20.00 dB (CF 2.68 GHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 2 y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©01% | 0.01% |
Trace 1 [ 16.16 dbm  22.25 dbm 5.09 dB 3.04 d8 5.45 dB 5.91 d8 5.06 0B Trace 1 [ 17.79 dm  25.13 dbm 7.34 dB 3.19 d8 5.07 dB 6.12 dB 5.84 4B
~ S — ~
L JL J Qi we L JL
Date: 11.APR2019 222438

Date: 11.APR 2019 222455

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG921116-01B

LTE Band 41/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 11.APR2019 2220:31

Date: 11.APR 2019 2220.50

rum - -
Ref Level 30.00 dém _ Offset 11,60 dé Ref Level 30.00 dém  Offset 11,60 dé
lo att 30de  AQT 2ms @ RBW 20 MHz o Att 0de  AQT 2ms @ RBW 20 MHz
TRG: IFP TRG: IFP
0152 view @153 View
0.0 -
< o 5
16 - ¥ 5 1€+ a\ %
\ §
! A
!
pL 1E-
X i \
|
EF 2.506 GHz i Mean Py + 20.00 dB °F 2.506 GHz 3 Mean Pwr + 20.00 dB.
y i Function Samples: 130000 2 y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.019% | Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% |
Trace 1 [ 16.63 dbm  23.41 dbm 6.78 dB 3.19 d8 5.42 4B 5.35 dB 6.78 0B Trace 1 [ 16.36 dBm  26.03 dbm 7.65 b 3.26 dB 5.16 dB 6.35 dB 7.16 0B
o
L N J W we L JL J [ ERRR )

Middle Channel / 1RB

Middle Channel / Full RB

Date: 11.APR 2019 2221.06

Date: 11.APR 2019 2221:24

Spectrum 2 Spectrum 2
Ref Level 30.00 dém _ Offset 11,60 de Ref Level 30.00 dém  Offset 11,60 dé
fo att 30de  AQT 2ms @ RBW 20 MHz o Att a0ds  AQT 2ms @ RBW 20 MHz
0.0
\: AN
1E- Y < 16 T
pL L=
‘\‘ } X
I
EF 2.599 GHz Mean Pyer + 20.00 dB (CF 2.593 GHz Mean Pwr + 20.00 dB.
y Function Samples: 130000 2 y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.010% | Mean | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 16.10 dbm  22.69 dbm 5.80 B 3.26 dB 5.51d8 5.43 4B 5.81 0B Trace 1 [ 17.93 dbm  25.31 dbm 7.38 dB 3.10 d8 5.22 dB 6.41 dB 7.16 0B
L JU J Qi we L JL J W e

Highest Channel / 1RB

Highest Channel / Full RB

Date: 11.APR 2019 2221.42

Date: 11.APR 2019 2221:66

rum Spectrum 2
Ref Level 30.00 dém _ Offset 11,60 dé Ref Level 30.00 dém  Offset 11,60 dé
30de  AQT 2ms @ RBW 20 MHz o Att 0ds  AQT 2ms @ RBW 20 MHz
0.0 o " N
Sea Nt
\\‘ \
1E- \ < 1E- <
\
i N
| X
t ; T
1E- | 1E- 1
| \ \
EF 2.68 GHz Mean Pyr + 20.00 dB (CF 2.68 GHz Mean Pwr + 20.00 dB.
y ive Di Function Samples: 130000 2 y Ci i ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | ©0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©01% | 0.01% |
Trace 1 [ 16.21 dbm  23.67 dbm 7.46 4B 3.16 dB S.71d8 5.93 dB 7.42 0B Trace 1 [ 17.56 dbm  25.41 dbm 7.83 dB 3.10 d8 5.28 dB 6.61 dB 7.54 4B
S —
L JU J Qi we L JU J W e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG921116-01B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 488 | 496 | 969 | 9.69 | 14.18 | 14.09 | 18.94 | 19.06
Middle CH - - - - 492 | 486 | 971 | 979 | 1424 | 14.12 | 18.66 | 19.06
Highest CH - - - - 479 | 473 | 965 | 9.69 | 14.36 @ 14.42 | 18.74 | 18.90

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.91 - 9.63 - 1430 - |1882| -
Middle CH - - - - 4.73 - 9.63 - | 1430| - 1878 -
Highest CH - - - - 5.11 - 9.75 - | 1463| - | 1862 -

TEL : 886-3-327-3456 Page Number 1 A41-5 of 41

FAX . 886-3-328-4978




e% FCC RADIO TEST REPORT Report No. : FG921116-01B

SPORTON LAB.

LTE Band 41
Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

pectrum “’é‘ 2
Ref Level 30.00 dém Offset 11.90 db « RBW 100 kHz Ref Level 30.00 dém Offset 11.90 db &« RBW 100 kHz
jo Att 30d8  SWT 19 ps & VBW 300 kHz  Mode Auto FFT jo Att 30de  SWT 18 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o7k Max
mi[1] 11.06 dBm)| Mi[1] 11.35 dBm)|
2.49846000 GHz 2.49820000 GHz|
0 M ndg 26.00 dB)| & ™ 26.00 d)|
x b.| Bw 4.875000000 MHz| " X 4.955000000 MHZ|
b AT [ ohﬁﬁﬂ’““’\\ 512.5) I o Snak v 504.2
od { od /‘
-10 4 -10 ¥
1 Y 1 &
\ /
=20 di -20 di /
4 \ A e
A AN S = e Mgz \/ y W WA~
-40
50 -50
-60 di -60
CF 2.4985 GHz 1001 Els SEBH 10.0 MHz CF 2.4985 GHz 1001 E(S pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Funetion | Function Result
M1 1 2.49846 GHz 11.06 dBm ndB down 4.875 MH2 M1 1 2.4982 GHz 11,35 dém ndé down 4.955 MH2
T1 1 2.496102 GHz -14.74 dBm nds 26.00 d8 T1 1 2.496042 GHz -14.53 dBm nds 26.00 d8
T2 1 2.500978 GHz -15.07 dém Q factor 512.5 T2 1 2.500998 GHz -14.66 d8m Q factor 504.2
)y T
L J L L J

Date: 11.APR 2019 2201.59 Date: 11.APR2019 2202:11

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

™ )
v v
Ref Level 30.00 dém Offset 11.50 db « RBW 100 kHz Ref Level 30.00 dém Offset 11.90 db &« RBW 100 kHz
jo Att 30de  SWT 19 ps & VBW 300 kHz Mode Auto FFT jo Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7k Max o7k max
m1[1] 12.27 dbm| Mi[1] 11.85 dBm|
2.59485800 GHz 2.59346000 GHz|
20 ndB M 26.00 dB} & M1 ndB 26.00 dB|
10 d o \‘ 4.915000000 MHz| 10 di X Bw 4.855000000 MHZ|
VLAY it vty TV P 527.9] Vi A AV VoL E RN 534.2
od 0d 't
10 -10 l/
!
20d 20 di -
A~ ‘) A o’ Vo
P’ o p P AVIN A VI /NS
50 -50
-60 di -60
CF 2.593 GHz 1001 Els SEOH 10.0 MHz CF 2.593 GHz 1001 E(S Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
2.594858 GHz 12.27 d8ém ndB down 4.915 MH2 1 2.59346 GHz 11.85 dém ndé down 4,855 MH2
T1 Y 2,590502 GHz -13.57 d8m nds 26.00 d8 T1 1 2,590562 GHz -14.33 dBm nds 26.00 d8
T2 1 2.595418 GHz -13,51 dém Q factor 527.9 T2 1 2.595418 GHz -14.22 dém Q factor 534.2
)i TIIIID o8 )i
L J L L J

Date: 11.APR 2019 220246 Date: 11.APR 2019 2202.58

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

»ectrum [%‘ pectrum 3
Ref Level 30.00 GBm  Offset 11,90 di w RBW 100 kHz Ref Level 20.00 GBm  Offset 11,90 di e RBW 100 kHz
jo Att 30d8  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
MiL1] 12.14 dbm| [ETEY] 10.84 dBm)
2.68778000 GHz| 2.68845900 GHz|
& nds 26.00 dB| #o 26.00 dB|
i X W 4.785000000 MHZ] T 4.725000000 MHZ]
NPT AT 0 eth ,M,-f““m‘ 561.7 [ S YV 569.0
d \
0 t 0 l
g ¢ 2 -10 df T
N /
-20 di — -20 di
P AANA] A /
£ v VAWA 25 y A
306 W , <
-40 di -40 di
-50 di 50 d
60 60
GCF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 2.68778 GHz 12.14 dBm ndB _down 4.785 MHz ML 1 2.688459 GHz 10.84 dBm ndé down 4.725 MHz
T1 1 2.685132 GHz -13.19 d8m nds 26.00 d8 T1 1 685142 GHz -14.77 d8m nds 26.00 d8
T2 1 2.689918 GHz -13.76 dBm Q factor 561.7 T2 1 2.689868 GHz -15.70 dem Q factor 569.0
]’ i

Date: 11.APR 2019 2203.47

Date: 11.APR 2019 220335
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SPORTON LAB.
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Report No. : FG921116-01B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum “’é‘ 2
Ref Level 30.00 dém  Offset 1100 db w RBW 300 khz Ref Level 30.00 abm  Offset 11.00 dB w RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 13.12 dBm| Mi[1] 12.82 dBm|
2.5023990 GHz| 2.4987620 GHz|
& MindB 26.00 dBj & My ndB 26.00 dB|
) A .69 b Xz \ ~ .69 ™
o ds <aing e, G 9.6 nunnnm? |H’< ol S O LBMA 9.6 uunnnu:} Hz|
7 7 G factor 258.2 ; = 5 Q factr 257.9)
0d / od /
{
-10 ; -10
20d 7 20d
P \ o I ] i e 5
7 2 v TR
-40
50 -50
60 d -60
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts pan 20.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 2502399 GHz 13.12 dem nde down 9.69 MHz ML i 2.498762 GHz 12.82 dém nd8 down 9.69 MHz
T1 1 2.496145 GHz -13.46 dBm nds 26.00 d8 T1 1 2.496185 GHz -12.36 dam nds 26.00 d8
T2 1 2.505835 GHz -12.84 d8m Q factor 258.2 T2 1 2.505875 GHz -12.86 dém Q factor 257.9
( )i ] T o8 ( ) )

Date: 11.APR 2019 2204.24

Date: 11.APR 2019 2204:37

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

G G
v v
Ref Level 30.00 dém  Offset 1100 db w RBW 300 khz Ref Level 30.00 dBm _ Offset 11.00 dB w RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@19k Max (0 17% Max
m1[1] 14.03 dBm| Mi[1] 13.47 dBm)|
2.5945580 GHz| 2.5972560 GHz|
& /J;'um 26.00 dB} & nd8 v' 26.00 dB)|
> . o BN A A 9.710000000 MHz2 ” st . a B oo O 9.790000000 MHZ|
n L5 ¥ Qfactor V7 267.2) ‘° 7T ¥ = U “aYacrdt V| 265.3)
\ f
0di B ‘]‘ 0 df 1
-10 2 -10 \‘
20d 20d +
\
=0 — 7 30 ATl S v
Ay [~ A~ 7 —
-40 df -40
50 -50
60 d -60
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
2.594558 GHz 14.03 d8m ndB down 9.71 MH2 1 2,597256 GHz 13,47 dém ndé down 9.79 MH2
T1 1 2.588165 GHz -11,88 dBm nds 26.00 d8 T1 1 2,588125 GHz -12.36 dam nds 26.00 da
T2 1 2.597875 GHz -11,73 dém Q factor 267.2 T2 1 2.597915 GHz -12.87 dém Q factor 265.3
)i TIIIID o8 )i
L J L L J

Date: 11.APR2019 220512

Date: 11.APR 2019 2205.24

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

sectrum l“@"‘ pectrum k2
Ref Level 30.00 GBm  Offset 11,90 di w RBW 300 kHz Ref Level 20.00 GBm  Offset 11,90 di w RBW 300 kHz
jo Att 30ds  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 0ds  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 13.29 dbm| [ETEY] 12.40 dBm
2.6854200 GHz| 2.6845400 GHz|
& nds 26.00 dB| #o nds 26.00 dB|
i _— A B o2 9.650000000 MHZ] T A e BW p 9.690000000 MHZ|
7 T 7Q factr ™V 278.3 ™ Taetey 277.0
d / \ /
B | & . |
di 7 8 2 di ]
-10 ], ¥ -10 +
20 d \\ -20 di /
P e
PO P audl et AN A o oy
0 \ |43, /
-40 di -40 d
-50 di 50 d
60 -60
GCF 2.685 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.68542 GHz 13.29 dBm ndB _down 9.65 MHz ML 1 2.68454 GHz 12,40 dBm ndé down 9.69 MHz
T1 1 2.680165 GHz -12,75 dém nds 26.00 d8 T1 1 680185 GHz -13.84 d8m nds 26.00 d8
T2 1 2.689815 GHz -12.01 dBm Q factor 278.3 T2 1 2.689875 GHz -14.36 dam Q factor 277.0
)il v

Date: 11.APR 2019 2206.00

Date: 11.APR 2019 220613
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG921116-01B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

pectrum ) (=

Ref Level 30.00 dm  Offset 11,90 dB w RBW 300 kHz

=)

Ref Level 30.00 dem Offset 11,90 dB w RBW 300 kHz

Date: 11.APR 2019 22.06:50

o Att 30de SWT  126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 11.63 dBm| Mi[1] 3 dBm)|
2.4989150 GHz| 2.5049690 GHz|
. M1 nd8 26.00 dB)| &0 My ndB 26.00 dB)|
Bw 14.176000000 MH2| X -‘5\‘% 14.086000000 MHZ|
d ran pran (i, d - — \ v
10 /, WA e\ Betar" /\ fa 10 AT R W T Q T \/\I 177.8
0d od / |
[ \ [
10 £ / - Al
¥ ¥ '3 t[
20d /./ A 20d J T
!
I A A
30 T o -30 7 7o - -
N, VAY A N Ta 2 A=)
a0 -40
50 -50
60 d -60
GCF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.5035 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 2.498915 GHz 11.63 dem nde down 14.176 MH2 ML i 2.504969 GHz 11,53 dém nd8 down 14.086 MHz
T1 1 2.496427 GHz 14,05 dBm nds 26.00 d8 T1 1 2.496457 GHz -14,43 dam nds 26.00 d8
T2 1 2.510603 GHz -13.89 dém Q factor 176.3 T2 1 2.510543 GHz -13.88 dém Q factor 177.8
( )i ] T o8 ( ) )

Date: 11.APR 2019 2207.02

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 11.APR2019 2207.38

G G
v v
Ref Level 30.00 dém Offset 11.90 db « RBW 300 kHz Ref Level 30.00 dém Offset 11.90 db & RBW 300 kHz
jo Att 30de  SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 12.36 dbm| Mi[1] 11.40 dBm|
2.5903030 GHz 2.5909620 GHz
#® A 26.00 dB}| &0 M1 ndB 26.00 dB)|
10 d x ~ X 14.236000000 MH2| 10 di 2. 14.116000000 MHZ2|
Vi b 2% SRR 182.0| TV Yav 183.5|
d / i
o 0
]
-10 — -10
Y
20d , -20 di X
/ N
/ \
-30 =
. o ~ TAAAA LR PRy
P PV T Y v AN A
Y40 d
50 -50
-60 di -60
CF 2.593 GHz 1001 pts SEBH 30.0 MHz CF 2.593 GHz 1001 E(S Sgan 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
2.590303 GHz 12.36 d8m ndB down 14,236 MH2 1 2.590962 GHz 11,40 deém ndé down 14.116 MH2
T1 Y 2,585837 GHz -13.77 d8m nds 26.00 d8 T1 1 2.585927 GHz -14.26 dBm nds 26.00 d8
T2 1 2.600073 GHz -12,75 dém Q factor 182.0 T2 1 2.600043 GHz -14.47 dém Q factor 183.5
)i TIIIID o8 )i
L J L L J

Date: 11.APR 2019 2207.50

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Date: 11.APR 2019 2208:27

sectrum l“@"‘ pectrum k2
Ref Level 30.00 GBm  Offset 11,90 di w RBW 300 kHz Ref Level 20.00 GBm  Offset 11,90 di w RBW 300 kHz
jo Att 30ds  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 0ds  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
MiL1] 10.36 dbm| [ETEY] 10.34 dBm
2.6809720 GHz| 2.6787540 GHz|
& nds 26.00 dB| #o nds 26.00 dB|
i ' Bw 14.356000000 MHZ| T Bw 14.416000000 MHZ]
v T et/ “"w’\\ 186.8] o~ Ve TR Aoernyy 185.8}
od k 0
-10 di -10d
5 Y
-20 di : | 20d ¢
. N Lran A pri /Y AR A
FAPRT TG |30 Rpy 7
-40 di -40 di
-50 di 50 d
60 -60
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 2.680972 GHz 10.38 dBm ndB _down 14.356 MHz ML 1 2.678754 GHz 10.34 dBm ndé down 14.416 MHz
T1 1 2.675337 GHz -15.07 d8m nds 26.00 d8 T1 1 675157 GHz -15.79 d8m nds 26.00 d8
T2 1 2.689693 GHz -15.47 dBm Q factor 186.8 T2 1 2.689573 GHz -16.26 dem Q factor 185.8
) T ee )

Date: 11.APR 2019 2208:39
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG921116-01B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum ‘"é‘ 2
Ref Level 30.00 dém  Offset 1100 db w RBW 300 khz Ref Level 30.00 abm _ Offset 11.00 dB w RBW 300 khz
o Att 30d8 SWT 18.8ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT 18.0ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 10.20 dBm| Mi[1] 10.35 dBm|
2.5090770 GHz| 2.5084780 GHz|
& e ,u!B 26.00 dBj & ndB 26.00 dB|
10 d yBw 18.941000000 MH2| 10 di Bw 19.061000000 MHZ|
N AN I PATYT S e, ”w\ 132.5| JES VW, G R‘Mﬁ\,f\_,’ankm\ 131.6)
v \
od f/ | od A ‘l
-10 \ -10
7 ; ¥
20d 4 -20 di
f L | \
/ . . s { 7
e d ] T N r AIF ) A v i
| pren wJ VoAUY 2y \x‘f“" W \ZASTIS S
50 -50
60 d -60
GCF 2.506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts pan 40.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value Y-value |__Function | Function Result
ML 1 2.500077 GHz 10.20 dBm nd8 down 16.941 MH2 ML i 2.508478 GHz 10.35 dém nd8 down 19.061 MHz
T1 1 2.496649 GHz -16.18 dBm nds 26.00 d8 T1 1 2.49633 GHz -15.11 dam nds 26.00 d8
T2 1 2,51559 GHz -16.18 dém Q factor 132.5 T2 1 2.515391 GHz -14.98 dém Q factor 131.6
( )i ] T o8 ( ) )

Date: 11.APR 2019 220917

Date: 11.APR 2019 2209.29

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

G G
v v
Ref Level 30.00 dém Offset 11.50 db « RBW 300 kHz Ref Level 30.00 dém Offset 11.90 db & RBW 300 kHz
jo Att 30de  SWT 189 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 189 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 10.98 dBm| Mi[1] 10.55 dBm)|
2.5964770 GHz 2.5939990 GHz
& .II]HB 26.00 dB} & M1 ndB 26.00 dB|
10 d v 18.661000000 MH2| 10 di 3 Bw 19.061000000 MHZ|
s WA ‘*mm;ﬁvw\.~~ 139.1 M, P “’“wqu\ m 136.1
J A
0d I
-10 !
¥
20d |
20 7 \
A 0 ™ /"-”( l\,«
U'\)-a‘/‘,-’\ e e o\ W Ay’ VWA
oS %0
50 -50
-60 di -60
CF 2.593 GHz 1001 pts SEBH 40.0 MHz CF 2.593 GHz 1001 E(s Sgan 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
2.596477 GHz 10.98 d8m ndB down 18,661 MH2 1 2,593999 GHz 10.55 dém ndé down 19.061 MH2
T1 Y 2.583649 GHz -14.32 dBm nds 26.00 d8 T1 1 2.58329 GHz -15.84 dBm nds 26.00 d8
T2 1 2.602311 GHz -13.63 dém Q factor 139.1 T2 1 2.602351 GHz -15.84 dém Q factor 136.1
)i TIIIID o8 )i
L J L L J

Date: 11.APR 2019 2210.05

Date: 11.APR 2019 221017

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Date: 11.APR 2019 221054

Date: 11.APR 2019 2211:06

sectrum l“@"‘ pectrum k2
Ref Level 30.00 GBm  Offset 11,90 di w RBW 300 kHz Ref Level 20.00 GBm  Offset 11,90 di w RBW 300 kHz
jo Att 30ds  SWT 185 s @ VBW 1MHz Mode Auto FFT fo Att 30d8  SWT 185 s @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
MiL1] 10.86 dbm)| [ETEY] 5.85 dBm)
2.6788010 GHz| 2.6827570 GHz|
& o nds 26.00 dB| #o 26.00 dB|
i By 18.741000000 MHZ| T 18.901000000 MHZ|
~ N "V .r\?’rauq\ F/‘u\, 142.9| VAL Many 141.9
od 0
-10 di -10d
-20d 7 -20 di
5 e V.V i 3 Bl R
W Al i vV R e
-40 di -40 d
-50 di -50 di
60 -60
GCF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 2.678801 GHz 10.86 dBm ndB _down 18.741 MHz ML 1 2.682757 GHz 9.85 dem ndé down 18.901 MHz
TL 1 2.670689 GHz -14.25 d8m nds 26.00 d8 TL 1 670529 GHz -16.24 d8m nds 26.00 d8
T2 1 2.689431 GHz -15.48 dBm Q factor 142.9 T2 1 2.689431 GHz -16.18 dém Q factor 141.9
) I e )
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG921116-01B

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pectrum “’é’ 2
Ref Level 30.00 dém  Offset 11,00 db w RBW 100 khz Ref Level 30.00 abm  Offset 11.00 dB w RBW 300 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
m1[1] 11.30 dBm| Mi[1] 13.48 dBm)|
2.49664200 GHz| 2.4993420 GHz]
& 26.00 dBj & M. ndB 26.00 dB|
o 4.905000000 MHz i o Pt A AP 9.630000000 MHZ|
509.0) V=g = dfactor \ 259.5]
od rd 0d A
\
-10 -10 1
20d 20d
4 P A / AVANPAV2Y =
-/?m,mf“ v v VAR A Poaw Ve T
-40 -40
50 -50
60 d -60
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts pan 20.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 2.496642 GHz 11.30 dem nde down 4.905 MHz ML i 2.499342 GHz 13.48 dém nd8 down 9.63 MHz
T1 1 2.496032 GHz 14,84 dBm nds 26.00 d8 T1 1 2.496185 GHz -12.55 dam nds 26.00 d8
T2 1 2.500938 GHz -14,58 dém Q factor 509.0 T2 1 2.505815 GHz -11.91 d8ém Q factor 259.5
( )| J L it J

Date: 11.APR 2019 22 11:31 Date: 11.APR 2019 221244

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

G G
v v
Ref Level 30.00 dém Offset 11.50 db « RBW 100 kHz Ref Level 30.00 dém Offset 11.90 db & RBW 300 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 11.62 dbm| Mi[1] 13.24 dBm)|
2.59288000 GHz 2.5955570 GHz
& ndB 26.00 dB} & ndBv 26.00 dB|
o w 4.725000000 MHZ v N B, A s 9.630000000 MHz|
T ANAT EVNAS AT i 548.7) £ ~" Qfactor ‘”"\ 269.5]
0 d { odi { \
-10 A 10 i X\
F ¥ ¥
/ ‘/ \L
20 d -20 df 1 -
/ \ / \
=0 NI vy g P g
A VY Mur™ An "‘—«\’,
-40 df -40
50 -50
-60 di -60
CF 2.593 GHz 1001 pts SEBH 10.0 MHz CF 2.593 GHz 1001 E(s Sgan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 2,59288 GHz 11.62 d8m ndB down 4.725 MHz 2,595557 GHz 13.24 dém ndé down 9.63 MH2
T1 Y 2.590632 GHz -14.71 d8m nds 26.00 d8 T1 1 2,588185 GHz -13.14 dBm nds 26.00 d8
T2 1 2,595358 GHz -14.80 d8m Q factor 548.7 T2 1 2,597815 GHz -13.32 dém Q factor 269.5
)i TIIIID o8 )i
L J L L J

Date: 11.APR 2019 2211:65 Date: 11.APR 2019 2213.08

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

sectrum l“@"‘ pectrum k2
Ref Level 30.00 GBm  Offset 11,90 di w RBW 100 kHz Ref Level 20.00 GBm  Offset 11,90 di w RBW 300 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 11.46 dBm| [ETEY] 14.12 dBm)
2.68751000 GHz| 2.6868180 GHz|
& N nds 26.00 dB| #o 26.00 dB|
i Bw 5.105000000 MHZ] T o 9.750000000 MHZ|
e A V s \/\“ﬁbu’t(rm/\",fv\ 526.5) / v o 275.6)
{
od + 0
[ \ of
-10 df -10 df P
-20d =7 = -20 di L
T W ¥ N~ 7l
30 A
-40 di -40 di
-50 di 50 d
60 -60
GCF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.68751 GHz 11.46 dBm ndB _down 5.105 MHz ML 1 2.686818 GHz 14,12 dBm ndé down 9.75 MHz
T1 1 2.685072 GHz -14,91 d8m nds 26.00 d8 T1 1 680065 GHz -12.04 d8m nds 26.00 d8
T2 1 2.690177 GHz -14.54 dBm Q factor 526.5 T2 1 2.689815 GHz -12.46 dem Q factor 275.6
v

( J1 J

Date: 11.APR 2019 221219

Date: 11.APR 2019 22

13:32
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